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Project : Brazos Island Harbor Project, Brownsville Shipchannel near SUMMARY OF LABORATORY TEST RESULTS
Brownsville, Texas
Contract No. DACW64-92-D-0005 Delivery order No. 0018 Boring No. 93-292 TrF @ ”"‘H MJUr
SPT Dry Wet Mechanical Analysis Torvane
Depth PP | Blows Visual USC| Mc | Unit | Unlt JLL|PL % Passing Shear | qu
S# (tt) (tsf)| per Classification (%) wt Wt | (%) | (%) Strength
Foot {pch ct) #4 | #10 | #40 [#100[#200]| (1sf) | (1sl)
1 0-2 |4.00 Brown,Clay,Very stitff CH | 20.2
2 2-4 3.00 Brown,Clay,Very stlff CH | 28.0| 94.1 |120.4| 61 100.0|100.0|100.01100.0|100.0 2.99
3 4-6 |3.00 Brown,Clay,Very stiff CH | 28.3
4 6-8 0.75 Brown,Clay,Medium stiff,Silty CL | 28.1 94.8 |121.4| 38 | 17 |100.0]100.0| 99.6 | 99.0 |} 97.9 0.52
5 8-10 { 0.25 Brown,Clay,Soft,Silty,w/sand partings&sand CL | 209 0.13
pockets
6 | 105 - 12 8 Brown,Sand,Loose,Silty SM
7 135 - 15 i1 Brown,Sand,Medim dense,Silty SM 100.0(100.0| 99.8 | 88.7 | 30.56
8 | 185 @ 13 |Brown,Sand,Madlum dense,Slity SM
alo

S # : Sample Number, P P : Pocket Penetrometer Reading, U S C : Unifled Soll Classlfication, M ¢ : Molsture Content
q U : Unconflned Compressive Strength, W O H : Weight of hammer, W O P : Weight of pipe
Geotest Engineering, Inc.




JOB NO, 14G634 DATE
PROJECT Brazos Island Harbor Project
Brownsville Shipchannel
AREA near Brownsville, Texas
BORING NO. 93-292 SAMPLE NO. 2 DEPTH
SPECIMEN NO. 1
CLASSIFICATION
Brown,Clay,Very stiff
Tare No. 55F Height
Tare plus Wet Specimen 112.08 gm Average Diameter
Tare plus Dry Specimen 94.52 gm Initial Area
Water Weight ' 17.56 gm Volume
Tare Weight 31.71 gm Volume of Solids
Wet Specimen 1112.29 gm Void Ratio
Dry Specimen 869.27 gm Saturation
Water Content 27.96 % Dry Density
Specific Gravity of Solids
LL = 61 PL = PI =
Proving Ring No. 10170
Proving Ring Constant, K =
Elapsed Dial Cumulative Proving Ring Axial Axial
Time Reading Change Dial Reading Load Strain
min. 0.001" in. 1b
.0 0. 000 .0 .0 000
.2 10. .010 27.0 20.7 002
.3 20, .020 61.0 46 .7 004
.5 30. . 030 94 .0 72.0 005
.7 40 .040 125.0 95.8 007
.9 50. . 050 157.0 120.3 009
1.0 60. .060 202.0 154.7 011
1.4 80. 080 242.0 185.4 014
1.7 100. 100 277.0 212.2 018
2.0 120. .120 302.0 231.3 .021
2.3 140. 140 320.0 245.1 . 025
2.6 160. 160 332.0 254 .3 029
2.9 180. .180 341.0 261.2 .032
3.3 200. 200 348.0 266.6 .036
3.6 220. 220 352.0 269.6 .039
3.9 240. .240 355.0 271.9 043
4.2 260. 260 357.0 273.5 046
4.5 280. .280 359.0 275.0 050
4.7 300. 300 359.0 275.0 054
5.0 320. .320 357.0 273.5 057

8/2/93

2-4 ft
5.595 in.
2.830 in.
6.290 sg in.
35.194 cu in.
cu in.
94.1 1lb/cu ft
.766 lbs/div.
Area Compr.
Corr. Stress
sq in. tsf
6.29 000
6.30 236
6.31 533
6.32 820
6.34 1.088
6.35 1.364
6.36 1.752
6.38 2.092
6.40 2.385
6.43 2.591
6.45 2.736
6.48 2.828
6.50 2.894
6.52 2.942
6.55 2.965
6.57 2.979
6.60 2.985
6.62 2.990
6.65 2.979
6.67 2.951
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I:I Controlled atress O¢
) 0 2 4 6 &
g Controlled strain Axigl Stroin, %
Test No, 1
Type of Specimen Undisturbed
Water content Wo 280 g % 1 %
< | Void ratio &
f Saturation So % % % %
Dry density, Ib/cu Ya 94.1
Time to foilure, min t 4.48
Unconfined compressaive Qu
strength, T/sq 2.99
Undrained shear strength, T/sq ft S, 1.50
Sensitivity ratio S
Initial specimen diameter, in. Do 2.830
Initial specimen height, in. Ho 5.595
Clossification  Brown,ClayVery stiff
L 61 PL Pl Ga
Rermnarks Project Brazos Island Horbor Project
Brownsville Shipchannel
Area near Brownaville, Texas
Boring No. 93-292 Sample No. 2
Eleplh 2—-4 1 Date - 8/2/93
UNCONFINED COMPRESSION TEST REPORT

ENG FORM =3geq PLATE XI-2

[N e Geotest Engineering, Inc.
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JOB NO. 14G634 DATE 8/2/93

PROJECT Brazos Island Harbor Project
Brownsville Shipchannel

AREA near Brownsville, Texas
BORING NO. 93-292 SAMPLE NO. 4 DEPTH 6-8 ft
SPECIMEN NO. 1

CLASSIFICATION
Brown, Clay,Medium stiff,Silty

Tare No. P-29 Height 5.595 in.
Tare plus Wet Specimen 263.45 gm Average Diameter 2.830 in.
Tare plus Dry Specimen 215.12 gm Initial Area 6.290 sqg in.
Water Weight 48.33 gm Volume 35.194 cu in.
Tare Weight 43.05 gm Volume of Solids cu in.
Wet Specimen 1121.55 gm Void Ratio
Dry Specimen 875.61 gm Saturation %
Water Content 28.09 % Dry Density 94.8 1lb/cu ft
Specific Gravity of Solids
LL, = 38 PL = 17 PI = 21
Proving Ring No. 17015
Proving Ring Constant, K = .311 lbs/div.
Elapsed Dial Cumulative Proving Ring Axial BAxial Area Compr.
Time Reading Change Dial Reading Load Strain Corr. Stress
min. 0.001" in. 1b g2q in. tsf
.0 0. .000 .0 .0 000 6.29 .000
.1 10. .010 15.0 4.7 002 6.30 . 053
.3 20. .020 30.0 9.3 004 6.31 .106
.5 30. .030 45.0 14.0 005 6.32 .159
.6 40. .040 51.90 15.8 007 6.34 .180
.9 50. . 050 60.0 18.6 Q09 6.35 .211
1.0 60. .060 68.0 21.1 011 6.36 .239
1.4 80, .080 81.0 25.2 014 6.38 .284
1.6 100. .100 91.0 28.3 018 6.40 .318
2.0 120. .120 102.0 31.7 021 6.43 .355
2.3 140. .140 108.0 33.5 025 6.45 .374
2.7 160. .160 115.0 35.7 .029 6.48 .397
3.0 180. .180 122.0 37.9 .032 6.50 .420
3.3 200. .200 128.0 39.8 036 6.52 .439
4.1 250. .250 143.0 44 .4 045 6.58 .486
4.9 300. .300 154.0 47.8 054 6.65 .518
5.5 350. .350 154.0 47.8 063 6.71 . 513
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@ Controlled strain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Water content Wo 28.1 % % %
B Void ratio [
€ | Saturation So x P % %
Dry density, Ib/cu ft Y4 94.8
Time to failure, min b 493
Unconfined compreasive Qu
strength, T/sq 52
Undrained shear strength, T/sq ft S .26
Sensitivity ratio S
Initiol specimen diameter, in. Dp 2,830
Initial spscimen height, in. Ho 5.595
Classification Brown,Clay,Medium stiff Silty
L 38 PL Pl 21 Ga
Remarks [Project  Brazos Islond Harbor Project
Brownsville Shipchannel
Areg near Brownaville, Texas
Boring No. 93292 Sample No. 4
[E)tepth 68 ft Date 8/2/93
UNCONFINED COMPRESSION TEST REPORT -

ENG FORM
1 JUN 65 36539

Geotest Engineering, Inec.
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